
Administrative Package 
Cover Page  

This file contains the following documents: 
1. Summary of application (in plain language) 

• English 
• Alternative Language (Spanish) 

2. First Notice (NORI-Notice of Receipt of Application and Intent to Obtain a 
Permit) 

• English 
• Alternative Language (Spanish) 

3. Application materials 

 

 

Portada de Paquete 
Administrativo  

Este archivo contiene los siguientes documentos: 
1. Resumen en lenguaje sencillo (PLS, por sus siglas en inglés) de la actividad 

propuesta 

• Inglés 
• Idioma alternativo (español) 

2. Primer aviso (NORI, por sus siglas en inglés) 

• Inglés 
• Idioma alternativo (español) 

3. Solicitud original 

 



1 5 

TEXAS COMMISSION ON ENVIRONMENTAL QUALITY
[...]
applicant’s property boundaries where the sewage sludge land application site is located

☐    The property boundaries of landowners within one-half mile in all directions from the 
applicant’s property boundaries where the sewage sludge disposal site (for example, 
sludge surface disposal site or sludge monofill) is located

B. ☒   Indicate by a check mark that a separate list with the landowners’ names and mailing 
addresses cross-referenced to the landowner’s map has been provided.

C. Indicate by a check mark in which format the landowners list is submitted:

☐    USB Drive ☒    Four sets of labels

D. Provide the source of the landowners’ names and mailing addresses: Hunt County Appraisal 
District

E. As required by Texas Water Code § 5.115, is any permanent school fund land affected by 
this application?

☐   Yes ☒   No



TCEQ-10053 (01/09/2024) Domestic Wastewater Permit Application Administrative Report Page 14 of 18

If yes, provide the location and foreseeable impacts and effects this application has on the 
land(s): 

N/A

Section 2. Original Photographs (Instructions Page 38)

Provide original ground level photographs. Indicate with checkmarks that the following 
information is provided.

☒    At least one original photograph of the new or expanded treatment unit location

☒    At least two photographs of the existing/proposed point of discharge and as much area 
downstream (photo 1) and upstream (photo 2) as can be captured. If the discharge is to 
an open water body (e.g., lake, bay), the point of discharge should be in the right or left 
edge of each photograph showing the open water and with as much area on each 
respective side of the discharge as can be captured.

☐    At least one photograph of the existing/proposed effluent disposal site

☒   A plot plan or map showing the location and direction of each photograph  

See Attachment F 

Section 3. Buffer Zone Map (Instructions Page 38)

A. Buffer zone map. Provide a buffer zone map on 8.5 x 11-inch paper with all of the following 
information. The applicant’s property line and the buffer zone line may be distinguished by 
using dashes or symbols and appropriate labels. 

• The applicant's property boundary;
• The required buffer zone; and
• Each treatment unit; and
• The distance from each treatment unit to the property boundaries.

See Attachment G 

B. Buffer zone compliance method. Indicate how the buffer zone requirements will be met. 
Check all that apply.       See Attachment H

☒   Ownership                        

☒   Restrictive easement        

☐   Nuisance odor control

☐   Variance

C. Unsuitable site characteristics. Does the facility comply with the requirements regarding 
unsuitable site characteristic found in 30 TAC § 309.13(a) through (d)?

☒   Yes ☐   No



TCEQ-10053 (01/09/2024) Domestic Wastewater Permit Application Administrative Report Page 15 of 18

DOMESTIC WASTEWATER PERMIT APPLICATION 

SUPPLEMENTAL PERMIT INFORMATION FORM (SPIF)

This form applies to TPDES permit applications only. Complete and attach the Supplemental 
Permit information Form (SPIF) (TCEQ Form 20971).

Attachment: Attachment I and J for SPIF and Topographic Map for SPIF



TCEQ-10053 (01/09/2024) Domestic Wastewater Permit Application Administrative Report Page 16 of 18 

WATER QUALITY PERMIT 

PAYMENT SUBMITTAL FORM 

Use this form to submit the Application Fee, if the mailing the payment. 

• Complete items 1 through 5 below. 

• Staple the check or money order in the space provided at the bottom of this document. 

• Do Not mail this form with the application form. 

• Do not mail this form to the same address as the application. 

• Do not submit a copy of the application with this form as it could cause duplicate permit 
entries. 

Mail this form and the check or money order to: 

BY REGULAR U.S. MAIL 

Texas Commission on Environmental Quality 
Financial Administration Division 
Cashier’s Office, MC-214 
P.O. Box 13088 
Austin, Texas 78711-3088 

BY OVERNIGHT/EXPRESS MAIL 

Texas Commission on Environmental Quality 
Financial Administration Division 
Cashier’s Office, MC-214 
12100 Park 35 Circle 
Austin, Texas 78753 

Fee Code: WQP Waste Permit No: 0010485002                                    

1. Check or Money Order Number: 268576 

2. Check or Money Order Amount: $2,050.00 

3. Date of Check or Money Order: 12/5/2024 

4. Name on Check or Money Order: Texas Commission on Environmental Quality 

5. APPLICATION INFORMATION 

Name of Project or Site: Greenville Wastewater Reclamation Center 

Physical Address of Project or Site: 100 Division Street, Greenville, TX 75401 

If the check is for more than one application, attach a list which includes the name of each 
Project or Site (RE) and Physical Address, exactly as provided on the application. 

Staple Check or Money Order in This Space 

 
 
 
 
This is a copy of the payment submittal form information and check that were 
submitted separately.  



 

 

 

 

 

 

 

 

Technical Report 

 

 

 

 

 

 

 

 

 

 

 

 

 

 



TCEQ-10054 (04/02/2024) Domestic Wastewater Permit Application Technical Report Page 1 of 69

TEXAS COMMISSION ON ENVIRONMENTAL QUALITY

DOMESTIC WASTEWATER PERMIT APPLICATION 
TECHNICAL REPORT 1.0

For any questions about this form, please contact the Domestic Wastewater Permitting Team 
at 512-239-4671.

The following information is required for all renewal, new, and amendment applications.

Section 1. Permitted or Proposed Flows (Instructions Page 43)

A. Existing/Interim I Phase

Design Flow (MGD): 6.0

2-Hr Peak Flow (MGD): 18.0

Estimated construction start date: Existing

Estimated waste disposal start date: June 14, 2012

B. Interim II Phase

Design Flow (MGD): N/A

2-Hr Peak Flow (MGD): N/A

Estimated construction start date: N/A

Estimated waste disposal start date: N/A

C. Final Phase

Design Flow (MGD): 18.0

2-Hr Peak Flow (MGD): N/A

Estimated construction start date: February 2027

Estimated waste disposal start date: August 2028

D. Current Operating Phase

Provide the startup date of the facility: Existing – June 14, 2012

Section 2. Treatment Process (Instructions Page 43)

A. Current Operating Phase

Provide a detailed description of the treatment process. Include the type of treatment 
plant, mode of operation, and all treatment units. Start with the plant’s head works and 



TCEQ-10054 (04/02/2024) Domestic Wastewater Permit Application Technical Report Page 2 of 69

finish with the point of discharge. Include all sludge processing and drying units. If more 
than one phase exists or is proposed, a description of each phase must be provided. 

Existing Phase – The Greenville Wastewater Reclamation Center consists of an activated sludge 
process utilizing Sequencing Batch Reactors (SBR).  Influent wastewater flows to the headworks, 
which consists of two parallel fine screens.  Flow is pumped to the four SBR basins, which can 
process an average daily flow of 6.0 MGD with peaks of 18.0 MGD.  Any peaks higher than 18.0 
MGD will be pumped to the excess flow pond, where it will be stored until it can be returned to the 
plant for treatment.  Effluent from the SBR flows to an equalization basin, and then to the 
ultraviolet disinfection facility.  Effluent is then either pumped to the reuse system or flows to the 
discharge point.  Sludge from the SBR is transferred to the sludge holding basins and then to the 
belt filter presses for dewatering.  Following dewatering, sludge is hauled to an authorized landfill 
for disposal.     
Final Phase – The existing 6.0 MGD plant will still be utilized and additional treatment capacity 
will be added at the plant with the following: a third fine screen, a screenings washer compactor, 
grit removal units, three aerobic granular sludge SBR basins, disk filters for tertiary filtration, two 
additional parallel UV disinfection channels, two additional sludge storage tanks with mixers/ 
aerators, fixed sludge conveyor, and a series of movable sludge conveyors.  The additional 
treatment units plus the use of granular activated sludge process will bring the plant capacity to 18 
MGD.     

B. Treatment Units

In Table 1.0(1), provide the treatment unit type, the number of units, and dimensions
(length, width, depth) of each treatment unit, accounting for all phases of operation.

Table 1.0(1) - Treatment Units

Treatment Unit Type Number of 
Units

Dimensions (L x W x D)

Existing 6.0 MGD WWTP

Fine Screens 2 6 mm perforations, 5’ channel 
width, 20 MGD capacity per screen

Lift Station 1 N/A

Excess Flow Pond 1 10 million gallons

Stormwater Holding Pond 1 40 million gallons

Septic Receiving Station 1 N/A

Sequencing Batch Reactors 4 108’ x 76’ x 26’

Effluent Equalization Basin 1 108’ x 94’ x 12’

UV Disinfection Channels 2 22’ x 2’ x 4’

Reuse Pump Station 1 N/A

Outfall 1 36”

Sludge Holding Basin 2 75’ diameter x 13’ deep

Belt Filter Press 2 2 meters wide 

Sludge Storage Bays 2 2 dumpster capacity

Final 18.0 MGD WWTP



TCEQ-10054 (04/02/2024) Domestic Wastewater Permit Application Technical Report Page 3 of 69

Treatment Unit Type Number of 
Units

Dimensions (L x W x D)

Fine Screens 3 6 mm perforations, 5’ channel 
width, 20 MGD capacity per screen

Lift Station 1 N/A

Excess Flow Pond 1 10 million gallons

Stormwater Holding Pond 1 40 million gallons

Septic Receiving Station 1 N/A

Grit Removal System 2 12’ diameter, 12 tray headcell unit, 
basins are 18.7’ x 16’ x 22.2’, 24 
MGD capacity for each unit

Grit Classification and 
Concentration Unit

2 Sized for 12’ headcell unit

Sequencing Batch Reactors 4 108’ x 76’ 26’

Effluent Equalization Basin 1 108’ x 94’ x 12’

Aerobic Granular Sludge Sequencing 
Batch Reactors

3 100’ x 105’ x 26’ (sidewall depth)

Filter Basins with Disk Filters 3 15.7’ x 10’ x 14.2’ with 12 filter 
disks per basin

Filter Basin Effluent Chambers 3 5’ x 10’ x 10’

UV Disinfection Channels 3 2.4’ x 5.1’ x 5.8’

Reuse Pump Station 1 N/A

Outfall  1 36”

Sludge Buffer (Thickener) Basin 2 39’ x 32’ x 19.5’

Sludge Holding Basin 2 75’ diameter x 13’ deep

Sludge Holding Basin 2 50’ x 75’ x 21’ 

Belt Filter Press 2 2 meters wide

Sludge Storage Bays 4 7 dumpster capacity

C. Process Flow Diagram

Provide flow diagrams for the existing facilities and each proposed phase of construction. 

Attachment: Attachment K

Section 3. Site Information and Drawing (Instructions Page 44)

Provide the TPDES discharge outfall latitude and longitude. Enter N/A if not applicable.

• Latitude: 33.120048° 

• Longitude: -96.071406°

Provide the TLAP disposal site latitude and longitude. Enter N/A if not applicable.

• Latitude: N/A



TCEQ-10054 (04/02/2024) Domestic Wastewater Permit Application Technical Report Page 4 of 69

• Longitude: N/A

Provide a site drawing for the facility that shows the following:

• The boundaries of the treatment facility;

• The boundaries of the area served by the treatment facility;

• If land disposal of effluent, the boundaries of the disposal site and all storage/holding 
ponds; and

• If sludge disposal is authorized in the permit, the boundaries of the land application or 
disposal site.

Attachment: Attachment L

Provide the name and a description of the area served by the treatment facility.

The treatment facility serves the City of Greenville and some surrounding properties.  The City of 
Greenville has a Certificated Service Area (Sewer), CCN No. 20472.    

Collection System Information for wastewater TPDES permits only: Provide information for 
each uniquely owned collection system, existing and new, served by this facility, including 
satellite collection systems. Please see the instructions for a detailed explanation and 
examples.

Collection System Information

Collection System Name Owner Name Owner Type Population Served

City of Greenville Sanitary 
Sewer System

City of Greenville Publicly Owned 36,300

Section 4. Unbuilt Phases (Instructions Page 45)

Is the application for a renewal of a permit that contains an unbuilt phase or phases?

☐   Yes ☒    No

If yes, does the existing permit contain a phase that has not been constructed within five 
years of being authorized by the TCEQ?

☐   Yes ☐    No

If yes, provide a detailed discussion regarding the continued need for the unbuilt phase. 
Failure to provide sufficient justification may result in the Executive Director 
recommending denial of the unbuilt phase or phases.



TCEQ-10054 (04/02/2024) Domestic Wastewater Permit Application Technical Report Page 5 of 69

N/A

Section 5. Closure Plans (Instructions Page 45)

Have any treatment units been taken out of service permanently, or will any units be taken 
out of service in the next five years?

☒    Yes ☐   No

If yes, was a closure plan submitted to the TCEQ?

☒    Yes ☐    No

If yes, provide a brief description of the closure and the date of plan approval.

As part of the construction of the new portion of the WWTP, several existing buildings and 
treatment units that were previously taken out of service have been or will be removed.  Features 
that have been removed include: an influent metering station, Splitter Box No. 1, Primary 
Sedimentation Units 2 and 3, Primary Trickling Filters 2 and 3, Splitter Box Pump Station, 
Secondary Trickling Filter 1 and 2, Grit Collector Comminutors, Aerobic Digestors 1 and 2, and a 
Sludge Thickener.  Features that will be removed include: Primary Pump Station, Equipment 
Shed, Shop Building, Secondary Pump Station, Primary Sedimentation Unit 1, Primary Trickling 
Filter 1, Scum Pump Station and Screen, and the Chemical Tanks.                                                          
A closure plan was previously submitted and approved in 2012 detailing closure of the features 
that have been removed.  A closure plan for the remaining features to be demolished is planned to 
be submitted.    

Section 6. Permit Specific Requirements (Instructions Page 45)

For applicants with an existing permit, check the Other Requirements or Special 
Provisions of the permit.

A. Summary transmittal

Have plans and specifications been approved for the existing facilities and each proposed 
phase?

☐   Yes ☒    No

If yes, provide the date(s) of approval for each phase: Existing Phase: 8/18/2009                         
Final Phase: Submitted 5/9/2024

Provide information, including dates, on any actions taken to meet a requirement or 
provision pertaining to the submission of a summary transmittal letter. Provide a copy of 
an approval letter from the TCEQ, if applicable.



TCEQ-10054 (04/02/2024) Domestic Wastewater Permit Application Technical Report Page 6 of 69

Existing Phase: a summary transmittal was sent to TCEQ on 8/11/2009 and approved on 
8/18/2009.  See Attachment M for a copy of the approval letter.                                                                  
Final Phase: Plans and specifications submitted in May 2024 for approval.  

B. Buffer zones

Have the buffer zone requirements been met?

☒   Yes ☐   No

Provide information below, including dates, on any actions taken to meet the conditions of 
the buffer zone. If available, provide any new documentation relevant to maintaining the 
buffer zones.

See Attachment H for buffer zone requirement information.  

C. Other actions required by the current permit

Does the Other Requirements or Special Provisions section in the existing permit require 
submission of any other information or other required actions? Examples include 
Notification of Completion, progress reports, soil monitoring data, etc. 

☒   Yes ☐    No

If yes, provide information below on the status of any actions taken to meet the 
conditions of an Other Requirement or Special Provision.

The City of Greenville is required to provide facilities for the protection of its wastewater treatment 
facility from a 100-year flood.  The existing 6.0 MGD WWTP is and the 18.0 MGD WWTP will be 
surrounded by a protective levee with a top elevation of 504.0’.  FEMA FIRM 48231C0380G, 
effective 1/6/2012, shows the base flood elevation as 498.0’.   